12640 PARTS LIST
VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 4 | #056 CLAMPS 2 | 3/8" LOCK WASHERS
PART NO. 12640 1 | VOLANT FILTER BOX LID 2 | #048 CLAMPS 5 | 1/4* TRUSS HEAD SCREWS
1 | VOLANT AIR DUCT 3 |10/32* X 3/4% BOLTS S |1/4 RUBBER WASHERS
INSTALLATION INSTRUCTIONS
1 | VOLANT RAM AIR SCOOP 1 |6 MM X 25 BOLTS 1 | 5/8% STRAIGHT FITTING
WWW.VOLANT.COM 1 | RAM FILTER W/CLAMP 2 |8 MM X 20 BOLTS ! | 5/8% X 3 1/2* BREATHER HOSE
TECH SUPPORT: (909> 476—-7225 | t |3 174" x 3" SLEEVE 4 | 174" WASHER 1 |18 1/4* VINYL TRIM V/SPONGE
1 |3 x 2 SLEEVE 2 | 3/8" WASHERS 2 | SS SELF TAP SCREWS
1 |3 1/2* X 3" HUMP HOSE 1 | 174" LOCK WASHER 1 | MASS FLOW SENSOR GASKET
10/32° X 3/4* BOLT (3
174" WASHER (3> —
056 TOP VIEW
T 6} 5/8 STRAIGHT
CLAMP FITTING (@ SS SELF
s 14t x 3 TAP "SCREWS VOLANT
SLEEVE S/ X 3 1/0" T .qz»ww Flov 3 e X 3 FILTER BOX LID
4056 BREATHER HOSE SENSOR  Hump HOSE
o RAM FILTER
CLAMP MASS #056 #056 W/CLAMP
VOLANT FLOW 0 CLAMP CLAMP O -
AIR DUCT SENSOR _ =
\_ _I_ GASKET g C B=(1
=1
o il
il T (5> 1/4* TRUSS HEAD SCREWS g ||||mu
—u .HM (5) 1/4 RUBBER WASHERS VOLANT
_ ] VIOLANT FILTER BOX LID FILTER BOX
- #048 #048
— CLAMP CLAMP
6 MM X 25 BOLTS 3 xe
174" LOCK WASHERS SLEEVE
1/4* WASHERS
VIOLANT RAM
— n AIR SCOOP

FRONT VIEW

18 1/4” VINYL TRIM
W/SPONGE

@) 8 MM X 20 BOLTS
(@) 3/8° LOCK WASHERS
(2> 3/8" WASHERS




